
RFP for Infrastructure works at Borsola Beel Guwahati VOL. II A : Part 1 

Guwahati Smart City Limited  1 

 

Request for Proposal  

 

For 

 

DEVELOPMENT OF BORSOLA BEEL  

 

Design, Build and Operate Basis 

 

Volume II A: Project Description 

 

Client: 

 

GSCL,  

Guwahati, Assam 

 

DOCUMENT NO: 10477A-CV-3000-3102 

 



RFP for Infrastructure works at Borsola Beel Guwahati VOL. II A : Part 1 

Guwahati Smart City Limited  2 

1.1 Project  Description: 

 

Borsola Beel is located at the prime location of the Guwahati city, nearby Paltan Bazar, 

Guwahati Station and well connected with Guwahati-Shillong road. Due to the prime 

location of the Beel, it has huge potential to develop as recreational purpose, eco-
[...]
through open channels from the grit separators and confluence into a single channel of 

suitable width for provision of Parshall flume. Bypass facility for degritted sewage shall be 

provided. Separate land for grit conveyance shall be indicated in the layout. 

 

1.14.2.4 Parshall Flume 

A Parshall flume shall be provided at downstream of Grit Chamber. There will be one no. 

Parshall flume in R.C.C channel, which shall be designed for measuring peak flow in the STP 

as mentioned above in this section. There will be an approach channel, a throat, and a 

downstream channel. At the throat, there will be a hydraulic jump and a corresponding head 

loss. An Ultra sonic flow meter shall also be provided for flow measurement shall be mounted 

above the channel to measure the flow, record it and integrate it. Recorder and integrator will 

be housed in the control room. Parshall flume shall be designed as per IS: 14371:1996. 

 

1.14.3 Secondary Treatment Units 

 

1.14.3.1 SECONDARY BIOLOGICAL TREATMENT Basins 

Secondary Aerobic Biological Treatment Process shall be designed to treat peak flow 

sewage for organic load reduction along with built-in nitrification-denitrification and biological 

phosphorus removal. Basin designs shall strictly comply with the minimum sizing and all 

other requirements specified in the bid documents. Process air blowers as well as air piping 

and valves for SECONDARY BIOLOGICAL TREATMENT PROCESSs shall be configured 

such that one or more blowers are dedicated to each SECONDARY BIOLOGICAL 



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    18 

 

TREATMENT PROCESS basin that is in the aeration phase at any given time. The discharge 

from any given blower shall be routed to no more than a single SECONDARY BIOLOGICAL 

TREATMENT PROCESS basin at any given time. In case of any other type of Aeration 

Equipment one total set of the equipment should be provided as standby. 

For SECONDARY BIOLOGICAL TREATMENT PROCESS process, the recirculation of 

activated sludge (RAS) may or may not be provided depending upon bidder’s 

design/proposal.  

No. of WAS (waste activated sludge) pumps shall be minimum 1W+1S for each basin. 

 

1.14.3.1 Return Activated Sludge (RAS) Pump Station 

RAS pumps shall be provided to return settled sludge from SECONDARY BIOLOGICAL 

TREATMENT PROCESS Basin. A valve-controlled and metered tapping shall be provided 

from the RAS pump discharge header to withdraw Waste Activated Sludge (WAS) to sludge 

dewatering units. No separate WAS pumps shall be provided. RAS ration should be 

designed but not less than 50%. 

 

1.14.3.2 Chlorine Contact Tanks 

Chlorine Contact Tanks shall be provided for disinfection of treated sewage from the 

secondary and/ or tertiary treatment as per design. Chlorine shall be injected via an inline 

vacuum educator placed in the biologically treated sewage pipe just upstream of the Chlorine 

Contact Tanks or through diffusers in Chlorine Contact Tank. Gas chlorinator shall be 

provided for chlorination.  

A Chlorination Building shall be provided to house all chlorination equipment including 

chlorine cylinders, chlorinators, and all associated equipment. 

 

1.14.3.3 Chlorination System 

A complete Chlorination system with necessary safety accessory and controls shall be 

provided as per IS code. A pit and absorption system shall be provided to contain and 

neutralise chlorine in the event of a leak. 

 

1.14.4 Tertiary Treatment  

1.14.4.1 Filter Feed Tank 

The sewage from chlorine contact tank shall be collected in the filter feed tank. The 

wastewater will be passed through gravity sand filter for filtration. The PSF system shall be 

designed for Average flow. 

1.14.4.2 Rapid Gravity Sand Filter/Disk Filter 

The disinfected sewage from filter feed tank shall be pumped to rapid gravity sand filter to 

remove the residual solids and turbidity by filtration. The rapid gravity sand filter comprises of 

bed of sand serving as a single medium granular matrix supported on gravel layer overlying 

an under drainage system. When the clarified water containing suspended and colloidal 

matter is applied to the top of filter bed, these solids are entrapped in the granular medium 

matrix. The accumulation of suspended particles in the pores and on the surface of filter 



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    19 

 

medium leads to built up of head loss. When the head loss reaches at a pre-determined 

value, the filter is then backwashed with the help of air and water to remove the accumulated 

suspended matter from filter. The bidder can offer disk filtration system also in lieu of Gravity Sand 

filter.The bidder shall specify the same in his technical proposal. The rate for same shall be considered 

in his Pricebid and nothing extra shall be paid for that.  

1.14.4.3 Filter Back-Wash System  

Filter backwash by treated water followed by Air scouring and Backwash of clogged Filter 

beds shall be done at regular interval. Normally the frequency of filter backwash shall be 

once in a day. The rate of backwashing and air supply shall be adequate for the purpose of 

cleaning the bed and removing material but shall not dislodge the media layers or disturb the 

consistency of the bed. For backwashing of filters, water shall be drawn from filter backwash 

sump and air for scouring shall be provided by the blowers. A backwash water sump shall be 

provided for collection of dirty water. 

 

1.14.4.4 Overhead Tank 

Surface water from public water main shall be stored in sump for adequate storage and 

pumped to overhead tank of chlorination building or separate OHT structure for potable use. 

All water and plumbing connections shall be provided as per requirement.  

1.14.4.5  Treated Effluent Reuse  Overhead Tank 

A Treated Effuent Reuse overhead tank shall be provided for provision of reuse of treated 

effluent after tertiary treatment. The tank shall be of minimum 5 m3 capacity and shall be 

constructed over the Sludge Chlorination building or the sludge handling building, The tank 

shall be so placed so that tankers can be filled in the plant and take away treated effluent for 

reuse such as gardening or car washing or building construction etc. 

 

 

1.14.5 Sludge Handling, Treatment and Disposal 

1.14.5.1 Gravity Sludge Thickeners 

Gravity sludge thickeners shall be provided for thickening of the sludge generated (primary 

and secondary clarifier sludge) from the biological treatment. Provision of dosing dewatering 

polyelectrolyte (DWPE) shall be made in thickener as well as dewatering facility. The 

thickened sludge shall be conveyed by gravity to sump of thickened sludge pump house. The 

overflow (supernatant) from the thickeners shall be conveyed back to inlet of STP 

(gravity/collection and pumping). 

1.14.5.2 Thickened Sludge sump and Pump Station 

Thickened sludge sump shall be provided for the collection of thickened sludge from 

thickeners. The sump shall be equipped with Agitator assembly to facilitate mixing of sludge 

content. Thickened sludge pump station and pumps shall be provided for pumping of 

thickened sludge from the sump to the anaerobic digesters in case of STP with digesters. In 

case of STP without digesters, thickened sludge shall be stored in Sludge Storage Tank to 

feed sludge dewatering unit  

 



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    20 

 

1.14.5.3 Sludge Storage Tanks 

Sludge storage tanks shall be provided to store the digested sludge in case of STPs with 

digesters or undigested thickened sludge in case of STPs without digesters. The tanks shall 

be designed to provide all of the following functions: 

 Thickened digested or undigested sludge by settling and decanting of supernatant  

 Store sludge for periodic feeding to the dewatering facility 

 Supernatant shall be recycled back to inlet of STP (by gravity/ collection and pumping) 

 

1.14.5.4 Dewatering Building 

A Dewatering building shall be provided along with mechanical dewatering units (centrifuge) 

and all associated/ancillary equipment, including feed pumps, a complete polymer dosing 

system, dewatered sludge conveyors, sludge storage/loading hoppers, and truck access and 

loading facilities. Sizing of the dewatering unit all related equipment shall be based on the 

operating schedule. 

1.14.5.5 Treated Sewage and Sludge Disposal 

The treated sewage, post chlorination shall be conveyed to the disposal point as per site 

condition to nearest receiving water body not exceeding length of 500 meters.  

 

1.14.5.6 Plant Drain Pump Station 

A Plant Drain Pump Station shall be provided to collect supernatant/ centrate/ filtrate from 

sludge treatment and other miscellaneous waste flows such as tertiary filter backwashing; 

cleaning and wash-down flows generated in the plant and pump them back up to the head 

works for treatment through the plant. 

 

1.14.6 Instrumentation and Automation 

SCADA based Instrumentation and Automation System shall be installed for proposed plant 

for various treatment units. Specification for Instrumentation, Automation and SCADA is 

given in Volume III C, Part 4.  

 

1.14.7 Administration, Laboratory, Maintenance, and Other Related Buildings/Facilities 

An administration building, a laboratory, a maintenance workshop, a storage facility, a guard 

house, and other miscellaneous buildings and related equipment and furnishings shall be 

provided as needed for a fully functional facility. 

All units shall be interconnected by RCC overhead walkways, min. 1.2 m wide with handrail 

and RCC staircase. 

All units/ buildings shall be independent with a minimum 3 m distance apart. 

All the treatment units should be on the ground floor (no multi-stacking) except admin and 

laboratory, which can be accommodated in a building unit.  

Compound wall as specified in section 1.23 of volume IIIB 

Space for Sludge Drying Beds as specified in volume IIIB & IIIE 

Minimum 4.5 meters of internal road width shall be provided in the STP area 

 



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    21 

 

There should be Future space provision for Second Phase along with the following; 

• Deodorization of Primary and Sludge Treatment Units 

• UF or Cloth Media Disc Filtration for Reuse 

 
1.15 Design/Sizing Criteria and Other Requirements (Minimum Dimensions/sizes) 

Minimum Sizes for Various Building Associated with STP (LXBXH) in Meters 

    Capacity of STP ( 15 MLD ) 

Sl. No        Buildings ≤ 20  

1 
Administration Building + Toilet Block 
:Ground Floor    

6 x 5 x 3.5 

  Laboratory + SCADA :First Floor 6 x 5 x 3.5 

2 Process Air Blower Building 
(Depending on the Aeration Equipment) 

15 x 6 x 5 

3 Chlorine Building Min  8 x 5 x 3.5 

4 
Sludge Dewatering Building – Ground 
Floor 

10 x 6 x 4.5 

  
Sludge Dewatering Building – First 
Floor 

10 x 6 x 4.5 

5 Diesel Generator (DG) Room As per the size of DG sets and 
other mechanical requirements 

6 Maintenance Workshop 6 x 4 x 3.5 

7 Guard Room 2.4 x 2.4 x 3 

8 MCC Room 15 X6 X 3.5 

9 HT Panel 6 x 6 x 4.5 

10 Filter Feed Pump House 8 x 6 x 3.5 

 
All units in the STP should be interconnected by overhead walkways. In addition, appropriate 

number of staircases should be provided for ease in O&M and there should be access to 

influent and treated sewage and sludge sampling. 



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    22 

 

Biological Process Requirements: 
 

Biological Processes – Design Requirements 

Treatment SRT (d) F/M (Kg 
BOD / Kg 
MLVSS. 

D) 

MLSS 
(mg/L) 

 Aeration 
Tank 

HRT (hr) 

RAS (% of 
influent) Processes 

SECONDARY 
Aerobic 

Biological  
Treatment 
Process 

Continuous 
Flow  

15-20 0.05-0.08 3000-4000 Min 17 As per Bidders 
Design 

SECONDARY 
BIOLOGICAL 
TREATMENT 

PROCESS  

4-20 0.05-0.3 3500-5000 Min 17 

  

Anoxic Zone Residence time- As per CPHEEO  

 

  



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    23 

 

Items Unit Values 

RAW SEWAGE PUMPING STATION 

(RSPS) 

  

Receiving Chamber   

Design flow - Peak flow 

HRT sec 30 

Min. no. of unit No. 1 

Trash Rack Screen Channels   

Design flow - Peak flow 

Screen type - 'J' Type SS 316 removable Manual 

Coarse Bar Trash Rack Screen 

MOC – Channel - RCC 

MOC – Screens (all screen components) - SS 316 

Angle of inclination of screen deg. 45 

Max SWD at peak flow M As per CPHEEO Manual 

Approach velocity in channel m/sec As per CPHEEO Manual 

Velocity through openings at peak flow m/sec As per CPHEEO Manual 

Velocity through openings at average flow m/sec As per CPHEEO Manual 

Minimum Bar thickness mm 10 

Clear spacing between bars - 50 

Coarse Screen Channels (Working)   

Design flow - Peak flow 

Screen type - Bar screen/ Mat screen/ Step 

screen/ escalator type with 

mechanical cleaning. 

MOC – Channel - RCC 

MOC – Screens (all screen components) - SS 316 

Angle of inclination of screen deg. 

As per CPHEEO Manual 

Max SWD at peak flow M 

Approach velocity in channel m/sec 

Velocity through openings at peak flow m/sec 

Velocity through openings at average flow m/sec 

Minimum Bar thickeness mm 

Clear spacing between bars mm 

Coarse Screen Channels (Standby)   

Design flow - Peak flow 

Screen type - Bar screen with Manual cleaning 

MOC – Channel - RCC 

MOC – Screens (all screen components) - SS 316 

Angle of inclination of screen deg. As per CPHEEO Manual 

 Max SWD at peak flow M 



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    24 

 

Approach velocity in channel m/sec 

Velocity through openings at peak flow m/sec 

Velocity through openings at average flow m/sec 

Minimum Bar thickeness mm 

Clear spacing between bars mm 20 

Raw Sewage Sump (Wet Well)   

Design flow - Peak flow 

HRT Minutes 5 (Peak Flow) 

Min. no. of unit No. 1 

Minimum SWD M As per bidders design with 

additional submergence for 

submersible pumps below wet well 

floor as recommended by pump 

manufacturer. 

 

Raw Sewage Transfer Pumps  Submersible Non-clog type 

Type of Pump -  

Number of Pumps No. As per CPHEEO Manual 

 Capacity of each pump m3/hr 

Head m As per Design 

SEWAGE TREATMENT PLANT (STP) 

Items Unit Values 

Inlet  Chamber   

Design flow - Peak flow 

HRT sec 60 

Min. no. of unit No. 1 

Fine Screen Channels (Working) 

Design flow - Peak flow 

Screen type - Bar screen/ Mat screen/ Step 

screen/ escalator type with 

mechanical cleaning 

MOC – Channel - RCC 

MOC – Screens (all screen components) - SS 316 

Angle of inclination of screen deg. 

As per CPHEEO Manual 

Max SWD at peak flow m 

Approach velocity in channel m/sec 

Velocity through openings at peak flow m/sec 

Velocity through openings at average flow m/sec 



RFP for Infrastructure works at  Borsola Beel                                         VOL.IIA_Part2 

 

Guwahati Smart City Limited    25 

 

Clear spacing between bars mm 6 

Fine Screen Channels (Standby) 

Design flow - Peak flow 

Screen type - Bar screen with Manual cleaning 

MOC – Channel - RCC 

MOC – Screens (all screen components) - SS 316 

Angle of inclination of screen deg. 

As per CPHEEO Manual 

Max SWD at peak flow M 

Approach velocity in channel m/sec 

Velocity through openings at peak flow m/sec 

Velocity through openings at average flow m/sec 

Clear spacing between bars mm 10 

Grit Basins 